K
_|
T
>
0
—
O

£

EIJSERS

o
L
o
-]
=
(@)

Q‘?‘

SPARE PARTS LIST

Product BACK MOUNTED ROTARY

Model 257

Nr. 9018/ Honda F560

Date 01/2005 Page.: 1




Spare parts list

Ref. | Part Number Description Qty Ref. | Part Number Description Qty
1 05672 Body 1 74 Screw hex M8 1
2 05673 Housing 1 75 Lockwasher 8mm 1
3 05674 Moving fork 1 76 03144 V-belt F560 (BX42) 1
4 05675 Locking fork 1 77 031090 Cover belt F560 1
5 05676 Axle 1 78 01178 Right double tine 1
6 01174 Locking Handle 1 80 01179 Left double tine 1
7 Screw hex M10x20 4 82 01197 Clip pin 10x40 4
8 Lockwasher 10 mm 4 83 01123 Left side blade 8
9 Screw hex M10 4 84 01124 Right side blade 8
10 Numberplate 1 85 Screw hex M8x25
11 03106 Tensioner idler support 1
12 03107 Distance piece 1 Option:
13 03108 Distance piece 1 86 01200 Wheel support 1
14 Screw hex M12x65 1 87 01199 Spindle axis 1
15 Screw hex M12 1 88 03145 Washer 25x32x2,5 1
16 01091 Tensioner idler 2 89 03146 Distance piece 1
17 01092 Torsion spring 1 90 Screw hex M12x80 1
18 Roll pin 6x20 mm 1 91 Nut M12 1
19 05677 Main cover 1 92 Split pin 3,2x40 1
20 03112 Fixing plate 2 93 01022 Clip pin 10x42 1
21 Screw hex M8x16 10 94 Washer 12mm 1
22 Screw hex M8x20 4 95 01201 Wheel RN160 1
23 Nut M8 14
24 BorgNut M8 2 96 Screw hex M8x70 3
25 Butterflynut M8 2 97 Screw hex M8x65 1
26 Washer 8mm 12 98 Washer 8mm 3
27 Washer 8mm 2 99 Lockwasher 8mm 3
28 Lockwasher 8mm 16 100 Nut M8 4
29 03113 Left external cover 1 101 03148 Distance piece 4
30 03114 Right external cover 1 102 Screw hex M6x12 12
31 03115 Left moving side 1 103 Nut M6 12
32 03116 Right moving side 1 104 03149 Right transmission cover 1
33 Screw hex M6x10 2 105 03150 Left transmission cover 1
34 Nut M6 2 106 03151 Sprocket shaft 1
35 03117 Main flap 1 107 03152 Rotary axle 1
36 03118 External flap 2 108 03153 Protection washer 31x47x1,2 mm 2
37 Screw hex M8x16 4 109 03154 Joint 30x47x7 mm 2
38 Washer 8mm 4 110 01132 Special washer 37x58x1 mm 2
39 Lockwasher 8mm 4 111 01130 Bearing 6206 2
40 Nut 8mm 4 112 01131 Circlip 30mm 2
41 03119 Lever depth adjust 1 113 01896 Bearing 6204 1
42 03120 Articulated support 1 114 01256 Bearing 6205-2 RS 1
43 03121 Plastic cap 1 115 01192 Drive chain 15,8/61 1
44 Screw hex M8x70 1 116 01128 Joint transmission cover 1
45 Locknut M8 1
46 Washer 8mm 1
47 03122 Fixing plate 2
48 03123 Heel 1
49 Screw hex M8x25 2
50 Screw hex M6x20 2
51 Nut M6 2
52 03124 Clip pin 8x27 1
53 03125 Stationairy cam 1
54 01118 Handle 1
55 01119 Plastic cap 1
56 Screw hex M8x25 2
57 Washer 8mm 1
58 Lockwasher 8mm 2
59 03128 Clutch fork 1
60 03129 Clutch spring 2
61 03130 Washer 20 mm 1
62 Washer 8mm 2
63 03131 Flange bushing 2
64 03140 Driven pulley F560

@ 170/150 (2-speed) 1
65 03133 Slading collar 1
66 03134 Clutch cover 1
67 Screw hex M6x12 5
68 Nut M6 5
69 Butterflynut M8 1
70 03126 Safetyrod F560 1
71 Washer 8mm 1
72 01047 Pin 1
73 03102 PTO pulley F560 & 133/140 (2-speed) 1




